
 

 

FACULTY OF SCIENCE, 
CATALAN INSTITUTE FOR 
WATER RESEARCH (ICRA) 

FACULTY OF MECHANICAL 
ENGINEERING AND NAVAL 

ARCHITECTURE 

Nikoletta Tsiarta 
 

NANOPARTICLE-ENHANCED HYBRID OZONEт
MEMBRANE PROCESS FOR MICROPOLLUTANT 

ABATEMENT  

INTERNATIONAL DUAL DOCTORATE 

 

 

 

 

 

 

Girona, 2025 



  



 
ii  

 
 

FACULTAT DE CIÈNCIES, 
INSTITUT CATALÀ DE 

RECERCA DE L'AIGUA (ICRA) 

FAKULTET STROJARSTVA I 
BRODOGRADNJE 

Nikoletta Tsiarta  
 

HIBRIDNI PROCES OZONIZACIJE I MEMBRANSKE 
[fxÑÅ 9fsEШÂ§7§xsË  Ш   §;EÉÑf9 ~ Шü Ш

Öux  s  sEШ~fuÅ§ü ] Cfé x  

~ECÖ  Å§? fШ?é§s fШ?§uÑ§Å Ñ 

Mentori: 

Prof. dr. sc. Wolfgang Gernjak 
Prof. ĬƖЮШƚĦЮШxŔĬŔŢċШ:ƨƖťŸƻŔħ 

 
Akademski mentor: 
[...]
compounds, such as monochloro-, dichloro-, and trichloro-acetic acid, mono- and 

dibromo-acetic acid, bromochloroacetic acid, bromodichloroacetic acid, 

dibromochloroacetic acid, and tribromoacetic acid. These compounds must not exceed 

ΥΜШ ͓ŊоxШ ŔŰШ ƣŸƣċũШ ĦŸŰĦĲŰƣƖċƣŔŸŰ as they can be very toxic. Their occurrence and 

toxicological effects have been well-established (Richardson et al., 2007; Farre et al., 

2012; Pan et al., 2016; Sinha et al., 2021). 

Besides, in response to increasing water scarcity intensified by climate change, the EU 

has introduced additional regulatory measures to promote water reuse in agriculture. 

The EU Regulation 2020/741 on minimum requirements for water reuse, which came into 

force in June 2023, establishes clear and uniform quality standards for treated urban 

wastewater intended for agricultural irrigation. Its goal is to support a circular economy 

approach in the water sector by facilitating the safe use of reclaimed water, thereby 

reducing pressure on freshwater resources. The regulation sets out minimum monitoring 

requirements, risk management obligations, and transparency mechanisms to ensure 

public and environmental safety. Importantly, it reinforces the role of advanced 

wastewater treatment technologies, including tertiary treatment, as a prerequisite for 

producing water of sufficient quality for reuse. This shift stresses the urgency to upgrade 

existing treatment systems (Hubner et al., 2024) to meet both environmental protection 

goals and agricultural water demands in water-stressed regions (EP Report 

2024/2104(INI)). 

1.2 Advanced (tertiary and quaternary ) treatment of wastewater  

The rapid increase in global population and lifestyle changes has intensified the 

production of wastewater (WW), necessitating effective treatment technologies. 

Although traditional secondary treatment methods, such as the activated sludge 

process, are widely applied, they often prove inadequate in removing nutrients, 

pathogens, and CECs, including pharmaceuticals (Zagklis & Bampos, 2022; Tran et al., 

2018). Consequently, tertiary and quaternary treatment processes have been developed 

to further purify secondary effluent, especially when water reuse is intended or 



47 

environmental standards are stringent (Zagklis et al., 2021). ÖŰĬĲƖШƣŸĬċǃќƚШEÖШƖĲŊƨũċƣŸƖǃШ

ŉƖċůĲƽŸƖťЯШљƣĲƖƣŔċƖǃњШċŰĬШљƕƨċƣĲƖŰċƖǃњШƚƣċŊĲƚШċƖĲШĦũĲċƖũǃШĬŔƚƣŔŰŊƨŔƚőĲĬа 

o Tertiary treatment now refers to processes that polish secondary effluent by 

removing nutrients (N, P) and achieving disinfection, as codified in the EU Water Reuse 

Regulation 2020/741 for agricultural irrigation quality (European Parliament & 

Council, 2020). 

o Quaternary treatment targets contaminants of emerging concern (CECs), including 

pharmaceuticals, personal-care products, endocrine disruptors and microplastics, and 

is explicitly mandated in the 2024 recast of the Urban Wastewater Treatment 

5ƛǊŜŎǘƛǾŜ ό¦²²¢5ύΣ ǿƘƛŎƘ ǿƛƭƭ ǊŜǉǳƛǊŜ ƭŀǊƎŜ 9ǳǊƻǇŜŀƴ Ǉƭŀƴǘǎ ǘƻ ŀŘŘ ŀ άŦƻǳǊǘƘ ǎǘŀƎŜέ 

for broad-spectrum micropollutant removal over the next decade (Council of the 

European Union, 2024). 

Among these methods, chlorination, ultraviolet (UV) application, membrane filtration, 

constructed wetlands, microalgae cultivation, photo-Fenton processes, and ozonation 

have attracted significant research attention due to their cost-effectiveness and high 

efficiency. Chlorination is commonly used for disinfection due to its low cost and high 

efficiency, although it may produce harmful byproducts (Albolafio et al., 2022; Decol et 

al., 2019). UV-based advanced oxidation processes, especially when UV is combined 

with hydrogen peroxide (H2O2) or ozone (O3), enhance microbial and pharmaceutical 

removal (Cruz et al., 2013; Zhang et al., 2016). Constructed wetlands provide a 

sustainable, low-energy option for nutrient and contaminant removal, with 

demonstrated reductions in BOD, nutrients, and antibiotic resistance genes (Breitholtz 

et al., 2012; Yi et al., 2017). Microalgae-based systems offer both treatment and biomass 

generation, with notable nutrient removal efficiency and relatively low greenhouse gas 

emissions (Magalhães et al., 2022; Silambarasan et al., 2021). Membrane filtration has 

gained widespread application due to its high removal efficiency for suspended solids, 

microorganisms, and micropollutants, with recent developments highlighting the 

potential of ceramic membranes for enhanced durability and catalytic activity. And, 

finally, ozonation, which implies the use of ozone, can effectively reduce microbial loads 



48 

and pharmaceutical residues through oxidation, and is often integrated with other 

processes to improve overall treatment performance. 

1.2.1 Tertiary technologies (nutrient removal + disinfection)  

Tertiary treatment encompasses a range of physical, chemical, and biological 

technologies that have been developed and implemented on a full-scale basis (Zagklis & 

Bampos, 2022). At this stage, the main goal is to further remove nutrients, such as 

nitrogen and phosphorus, and inactivate any pathogenic microorganisms (Table 1.1). 

Table 1.1 Tertiary treatment technologies 

Target Typical technologies  Degradation  performance*  

Nitrogen removal Anoxic/aerobic activated sludge 
with nitrificationтdenitrification; 
membrane bioreactors (MBRs) 

TN ӝШ> 80 % (Dong et al., 2021) 
Ñ ШӝШ87т90 % (Huang et al., 2022) 
 

Phosphorus removal Chemical precipitation (Fe/Al 
salts), biologically enhanced P-
removal, high-rate algal ponds 

ÑÂШӝШΝΜΜӖ (Lutterbeck et al., 2017) 
ÑÂШӝШӂШΦΜШӖШыÉŔũċůĤċƖċƚċŰШĲƣШċũЮЯШΞΜΞΝь 

Pathogen inactivation 9őũŸƖŔŰċƣŔŸŰЯШÖéЯШÖéоcЋ§ЋЯШ
membrane disinfection barriers 

2.5т5 log reduction of E. coli and 
enteric viruses (Francy et al. 2012; 
Decol et al., 2019) 

*Data from recent EU full-scale or pilot studies. 

Furthermore, constructed wetlands (CWs) and microalgae cultivation can 

simultaneously lower BOD/COD, N, and P while providing low-energy disinfection and 

carbon capture (Breitholtz et al., 2012; Magalhães et al., 2022). Pressure-driven 

membrane filtration (micro- and ultrafiltration) offers a compact barrier for suspended 

solids and pathogens, and it is increasingly combined with the above biological or 

chemical steps to meet the reuse-quality classes defined in Regulation 2020/741. 

1.2.2 Quaternary technologies (CEC + microplastic control)  

To comply with the new UWWTD deadlines, utilities are introducing a fourth stage, known 

ċƚШƣőĲШљƕƨċƣĲƖŰċƖǃШũŔŰĲњЯШƽőŔĦőШŉŸĦƨƚĲƚШŸŰШƖĲůŸƻŔŰŊШƣƖċĦĲШorganic compounds (TOrCs), 

perfluorinated organic chemicals (PFAS), and microplastics that remain after tertiary 

polishing. This step is essential when treated water is intended for reuse, i.e., irrigation 

(Jurik et al., 2024). In most member states, large plants (> 100,000 p.e.) must 

commission this stage by 2030, with medium plants following by 2035т2040.  Based on 



49 

the 2024 UWWTD recast, the producers of pharmaceuticals and cosmetics must finance 

at least 80 % of the additional quaternary costs via an Extended Producer Responsibility 

(EPR) scheme (Council of the European Union, 2024; Financial Times, 2025). Because 

the directive is performance-based, requiring a minimum 80 % reduction of a reference 

mix of pharmaceuticals, operators are selecting technologies proven at full scale (Table 

1.2). 

Table 1.2 Quaternary treatment technologies 

Target Key processes Removal efficiencies  

Adsorption Zeolites,  
powdered or granular 
activated carbon 
(PAC/GAC) 

>95% removal of carbamazepine, diclofenac, 
and ibuprofen (Rizzo et al., 2015) 
85-97% removal of microplastics (Wolff et al., 
2020) 
>75% removal of diclofenac (Peñafiel et al., 
2024) 

Oxidation Ozonation (often followed 
by biologically active sand 
or GAC)  
UV-based AOPs 
photo-Fenton 

electro-oxidation 

>90% removal of dyes with electro-oxidation 
(Thiam et al., 2018; Vinayagam et al., 2024) 

40-80% of 17 TOrCs removal, depending on UV-
AOPs (Miklos et al., 2019) 

>90% removal of antibiotics and other dissolved 
organics (Rekhate &Srivastava, 2020) 

100% total organic carbon (TOC) removal (Gao 
et al., 2020) 

78-99.9% removal of viruses and bacteria 
(Tripathi & Hussain, 2022) 
>99% carbamazepine, caffeine, gemfibrozil, and 
sulfamethoxazole (van der Hoek et al., 2024) 

81.5т97.5% removal of trihalomethanes (THMs) 
and haloacetic acids (HAAs) (Shao et al., 2023) 

77.7% removal of Dissolved Organic Matter 
(Zhao et al. 2024) 

(Vinayagam et al., 2024) 
Advanced 
membranes 

Nanofiltration  (NF),  
reverse osmosis (RO),  
catalytic membranes 

>95 % removal of heavy metals (Qi et al., 2019) 
60% rejection of betamethasone and 
fluconazole with RO (Couto et al., 2020) 
>90% removal of ΝΤ͉-estradiol (Zhang et al., 
2020) 
>99% and > 80% removal of diclofenac and 
ibuprofen, respectively (Maryam et al., 2020)  
100% removal of E.coli (Marsono et al., 2022) 



50 

Recent full-scale data from Switzerland show that post-ozonation coupled with GAC 

polishing achieves a median 80т95 % reduction across >100 monitored CECs while 

keeping bromate below 5 µg Lт1 (EAWAG, 2022). Similar quaternary upgrades are under 

construction in Germanyќs North Rhine-Westphalia region, where the state requires 20 

large WWTPs to meet new CEC limits by 2030 (NRW Environment Agency, 2024).  

The recent EU rules make it clear that urban wastewater treatment is now expected to 

ĬĲũŔƻĲƖШƣƽŸШƚĲƕƨĲŰƣŔċũШљċĬƻċŰĦĲĬњШƚƣċŊĲƚаШċШƣĲƖƣŔċƖǃШƚƣĲƓШƣőċƣШƖĲũŔċĤũǃШƖĲůŸƻĲƚШŰƨƣƖŔĲŰƣƚШ

and pathogens to meet the Water Reuse Regulation, followed by a quaternary step that 

abates trace organics and microplastics under the 2024 UWWTD recast. Matching 

technologies to those legally defined objectives is therefore critical. Chlorination, UV- or 

algae-based disinfection, and nutrient-removal bioprocesses meet the tertiary targets, 

whereas ozone, activated carbon, and high-selectivity membranes dominate the new 

quaternary upgrades already being built in Switzerland and Germany. Field data from 

these early adopters consistently show that such quaternary lines cut priority 

pharmaceuticals by 80т95 %, while keeping bromate and other by-products below 

regulatory limits. 

1.3 Ozonation and catalytic ozonation of water  

Ozonation is a century-old water treatment process, first implemented in a municipal 

drinking water plant in Nice, France, in 1906 (Ozone solutions). In modern wastewater 

treatment, ozone (O3) is generated as a gas (usually on-site via electrical discharge) and 

introduced into water through gasтliquid contactors. Common contact systems include 

fine-bubble diffusers in dedicated ozone contact basins (mainstream injection) and 

sidestream Venturi injectors that dissolve ozone under pressure in a portion of the flow 

before mixing with the bulk stream (Wastewater digest). Efficient gas transfer is critical 

because ozone has limited solubility in water and decomposes quickly. Once dissolved, 

ozone can oxidize contaminants via two distinct pathways (Figure 1.2): (i) a direct 

reaction of the ozone molecule with electron-rich sites on the pollutant, and (ii) an 

ŔŰĬŔƖĲĦƣШƖĲċĦƣŔŸŰШƣőƖŸƨŊőШŸǍŸŰĲќƚШĬĲĦŸůƓŸƚŔƣŔŸŰШŔŰƣŸШőǃĬƖŸǂǃũ radicals (ӬOH) (Derco et 

al., 2022). The direct pathway is selective, as ozone readily attacks certain functional 

https://ozonesolutions.com/blog/ozone-history/#:~:text=Ozone%20History%201906%2C%20Bon%20Voyage,first%20used%20as%20a


51 

groups like aromatic rings, olefins, and other electron-rich moieties, while ӬOH radicals 

are non-selective and extremely potent (with a redox potential ~2.8 V vs 2.1 V for O3). 

Particularly, the balance between these pathways depends on water chemistry and pH: 

at neutral to acidic pH, direct molecular ozonation dominates, whereas in alkaline 

ĦŸŰĬŔƣŔŸŰƚШ ыƓcШ ӄΥт9), hydroxide ions (OHϖ) accelerate ozone decomposition into 

radicals. §ǍŸŰĲќƚ self-decomposition is base-catalyzed, so higher pH or the presence of 

radical-promoting substances (e.g., OHϖ, H2O2, certain metal catalysts) shifts the 

mechanism toward ӬOH generation, enhancing non-selective oxidation of 

micropollutant s. This dual mechanism means ozonation alone is often classified as an 

Advanced Oxidation Process (AOP) when operated under conditions favoring radical 

production. 

 

Figure 1.2 Conceptual pathways for direct and indirect oxidation of organic micropollutants 
(OMPs) when ozone is applied. 

In wastewater applications, ozonation is typically considered a quaternary treatment 

(fourth stage) aimed at refining effluents by removing trace OMPs such as 

pharmaceuticals and personal care products. This is beyond conventional tertiary 

treatments (which usually target nutrients or basic disinfection). Ozone has gained 

acceptance as an effective technology for broad-spectrum micropollutant abatement 

and disinfection, and it is already implemented at full scale in several regions. For 

instance, Switzerland enacted a 2016 law requiring advanced treatment in about 100 key 

ƽċƚƣĲƽċƣĲƖШƓũċŰƣƚЯШƣċƖŊĲƣŔŰŊШċШӄΥΜӖШƖĲĬƨĦƣŔŸŰШŸŉШůŔĦƖŸƓŸũũƨƣċŰƣШĬŔƚĦőċƖŊĲ (Derco et al., 

2022). As of 2025, 33 Swiss wastewater treatment plants have been upgraded with 



52 

ozonation or activated carbon stages, with over 40 more in planning or construction. This 

nationwide program has already shown positive environmental results, and it is funded 

by a uniform wastewater fee (9 Swiss Francs per person per year) to be in effect until 2040 

(Wunderlin & Bitterwolf, 2025). Germany has also pioneered ozonation at select plants, 

notably in North Rhine-Westphalia, as part of a regional strategy to improve river water 

quality (Xylem, 2018)ЮШÑőĲƚĲШĲċƖũǃШċĬŸƓƣĲƖƚШĬĲůŸŰƚƣƖċƣĲШŸǍŸŰĲќƚШƓƖċĦƣŔĦċũŔƣǃШċƣШƚĦċũĲЯШ

and the approach is expected to spread across Europe following new EU regulations. In 

addition to that, the updated EU Urban Wastewater Treatment Directive mandates 

advanced micropollutant removal (e.g., via ozone or activated carbon) in large municipal 

plants (serving >100,000 people, or >10,000 in sensitive areas) over the coming years 

(Kardos et al., 2025). Thus, ozonation is becoming an established fourth-stage treatment 

to meet emerging water quality standards. 

Ozone is a powerful oxidant and disinfectant, so ozonation can simultaneously improve 

effluent microbiological and chemical quality. Studies report multi-log pathogen 

reductions with ozone. For example, pilot and full-scale ozonation of secondary effluent 

achieved 2т5 log unit inactivation of fecal indicator bacteria (E. coli, coliforms, 

Enterococcus, Salmonella) under typical doses (Zimmermann et al., 2011). Chu and his 

collaborators (2009) observed that ozone causes cell lysis and sludge solubilization, 

which not only disinfects but also reduces sludge yield by partially oxidizing biomass. 

This sludge reduction can lower downstream handling costs. More prominently, 

ozonation targets a wide range of micropollutants.  

Ozone readily reacts with many pharmaceuticals, endocrine disruptors, and industrial 

chemicals that are otherwise recalcitrant to biodegradation. Removal efficiencies 

ĬĲƓĲŰĬШŸŰШƣőĲШĦŸůƓŸƨŰĬќƚШŸǍŸŰĲШƖĲċĦƣŔƻŔƣǃШċŰĬШƣőĲШĬŸƚĲШċƓƓũŔĲĬЮШEċƚŔũǃШŸǂŔĬŔǍĲĬШ

pharmaceuticals such as carbamazepine (antiepileptic) and diclofenac (analgesic) are 

almost completely destroyed by ozone, often >90т100% removal at sufficient ozone 

doses (Hollender et al., 2009 Zoe et al., 2024). For instance, a pilot study in Sweden 

achieved up to 95% elimination of various drug residues by applying ~5 g O3 per m3 of 

water; especially diclofenac and carbamazepine were reduced to near or below 

detection limits  (Swedish EPA, 2018). Even at lower doses, these compounds show 



53 

substantial abatement (e.g., ӄΠΜӖШƖĲůŸƻĲĬШċƣШůŔŰŔůċũШŸǍŸŰĲШĬŸƚĲƚьШĦŸůƓċƖĲĬШƣŸШ

ozone-resistant molecules (Bourgin et al., 2018). Other common pharmaceuticals like 